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ssamonias. FCC RADIO TEST REPORT Report No. : FG102843-05B

LTE Band 26 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit
i INE_ABS PABS .10 aﬁ[_hv INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
. Saliaes Lo N L SRR B ) - i S VR BPRL,
-50 dBm
70 d8 70 dBm
-80 d8 -80 dBm
a0 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.54131 MHz -45.19 dBm -32.19 dB 30,000 MHz 815.000 MHz 100.000 kHz 814.92641 MHz -54.12 dBm -41.12 dB
260,000 MHz 1.000 GHz 100.000 kHz 869.68011 MHz -57.11 dBm -44,11 dB 360,000 MHz 1,000 GHz 100.000 kHz 9095.77807 MHz -57.05 dBm -44,05 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.94376 GHz -46.55 dbm -33.55 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.96376 GHz -46.23 dBm -33.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92626 GHz -42.07 dBm -29.07 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.90726 GHz -42,00 dBm -29.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36066 GHz -43.03 dBm -30.03 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35916 GHz -42.69 dBm -29.69 dB&
—_— —
\ I ) ] ( I J o
APR.2022 1 APR.2022 1
Highest Channel / QPSK
[F-=
v
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit (lhmk Paps
jne $PURIOUS ) INE_ABS PABS
-10 é‘f}- 1
| SPURIOUS_LINE_/
-20 dém
-30 dBém
-40 dBém
n N R W T WV I
-50 dBém
-70 dB
-80 dB
-90 des
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.09240 MHz -56.19 dim -43.19 dB
860,000 MHz 1.000 GHz 100.000 kHz 986.54115 MHz -56.95 dem -43.95 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.97526 GHz -46.21 dBm -33.21.dB
3,000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -42.17 dBm -29.17 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.35866 GHz -42,98 dBm -29.98 d&
i
J J -
TEL : 886-3-327-3456 Page Number 1 A26 - 36 of 37

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. :

FG102843-05B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0067

40 Normal Voltage 0.0209

30 Normal Voltage 0.0075

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0133

0 Normal Voltage 0.0049
PASS

-10 Normal Voltage 0.0130

-20 Normal Voltage 0.0048

-30 Normal Voltage 0.0133

20 Maximum Voltage 0.0111

20 Normal Voltage 0.0086

20 Battery End Point 0.0207

Note:

1. Normal Voltage = 3.86 V. ; Battery End Point (BEP) = 3.40 V. ; Maximum Voltage = 4.45 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 1 A26 - 37 of 37

FAX . 886-3-328-4978

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FG102843-05B

LTE Band 41

Peak-to-Average Ratio

Mode

Mod.

LTE Band 41/ 20MHz

RB Size

QPSK

16QAM

64QAM

256QAM

Middle CH

Full RB
5.39

Full RB

Full RB

Full RB

Limit: 13dB

Result

5.39

5.97

6.12

PASS

Middle Channel / Full RB

LTE Band 41/ 20MHz / QPSK

LTE Band 41/ 20MHz / 16QAM

o o
Ref Level 30.00 GBm  Offset 12,50 b Ref Level 30.00 GBm  Offset 12,50 b
= att 0de  AQT 2ms @ RBW 20 MHz = att 0de  AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
(@15 view (@153 view
- —
o, o, -
N
N
0.0 0.0
1E- 3 1E- -
\ X
' \
1E 1E
164 r 164
(CF 2.593 GHz Mean Pwr + 20.00 dB (CF 2.593 GHz Mean Pwr + 20.00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2261 dBm 28,77 dbm 6.16 a8 3.32 d8 4.23 dE .30 db 586 dB Trace 1 €2 cBm 28,77 dbm 6.15 a8 2.6 dB 4.38 dB 5.33 a8 5.94a8
— —
[ [ EEEEEEENC ] L

LTE Band 41 / 20MHz / 64QAM

LTE Band 41 / 20MHz / 256QAM

Middle Channel / Full RB

o o
| 30.00 GBm _ Offset 12,50 b
= att 0de  AQT 2ms @ RBW 20 MHz = att 0de  AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
(@15 view (@153 view
e R
o, o, -
0.0 0.0
1E- 1E-
B
| ¥
1E 3 1E \
§
! ¥
| |
1E- " 1E-
(CF 2.593 GHz Mean Pwr + 20.00 dB (CF 2.593 GHz Mean Pwr + 20.00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2140 dBm 28 15 dBm 6.66 a8 3.04d8 4.93 dB .07 db £.32 db Trace 1 €6 cBm 7.6 dBm 6.58 a8 2.93 a8 5078 6.12 a8 6.46 a8
[ [ EEEEEEENC ]

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number

T A4l

-10f30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 506 | 499 | 9.69 | 9.83 | 14.21  15.50 | 18.66 | 18.74
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 510 | 5.25 | 9.83 | 9.71 | 14.75 | 14.66 | 18.66 | 19.22
TEL : 886-3-327-3456 Page Number : A41-20of 30

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 12,50 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.81 dBm Mi[1] 17.23 dBm
2 M 21100 GHz - M 9180100 GHz
b ndB . 26.00 dB N _ndp 26.00 dB
- Ay ST G AW AV 5.055000000 MHZ| - P T i e W e Aa¥ate¥ 1.985000000 MHz
J Q factar \ 512.8 | Q factar 519.9
o 1 0 de:
11/ 2
10 -10 N
20 20 = o
~ A ret Ve |10
| e TAW VA Attt el )
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.592211 GHz 16.81 dbm ndB down 5055 MHz ML 1 2.531601 GHz 17.23 dem ndB down 3,585 MHz
TL 1 2,590323 GHz -9.19 dém ndg 26.00 dB T 1 2,590542 GHz -3.95 dbm ndg 26.00 dB
T2 i 2,595378 GHz q factor 512.8 T2 i 2.585527 GHz -8.93 dém q factor 516.6
L JU J - L JU -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

2 im =
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.4% dBm [ZETEN] 17.81 dem
M1 2.5937990 GHZ] M1 2.5947360 GHZ]
20 20
X_ . nds 26.00 dB) R 26.00 dB)
- -~ PRANPN. A _ ~ g e
. i B TN 9.690000000 MHz 10 I Bl N T Y 9.830000000 MHz
Q factar \\ 267.7 | Q factar \ 264.0
Il
] 0 da: -
= 1 = T
w0 Y ¥ 104 i 1
\ |
-20 — -20 - -
R PN e N A~ R PN
4308 a0d
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2,593799 GHz 17.44 dom nd@ down 9,68 Mz [ 1 2.504738 GHz 17.81 dém nd@ down 9.63 MHz
T 1 2,588105 GHz -8.40 dBm nd8 26,00 d8 1 1 2,587985 GHz -8.07 dem nd8 26,00 d8
T2 1 2,587795 GHz -6.07 dbm q factor 267.7 T2 1 2.507815 GHz -7.24 dbm q factor 264.0

dle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum 2 um 2
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 16.67 dBm mi1] 16.25 dBm
. . 2.5961470 GHZ] - w 2.5940190 GHZ]
- - ndp 26.00 dB ¥ nds 26.00 dB
10 e et S P VY | T R e 14.206000000 MHz 10 R AW 15.495000000 MHz
] Q factor \ 182.8 ] Q factor \ 167.4)
o T 0 d8:
10 d 3 ¥ 10 d -
-20
M ~ et [ -
VAWt SNYaN g AL
40 dBmv -40 dBm:
50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2.596147 GHz 16.67 dom nd@ down 14,206 MHz [ 1 2504018 GHz 16.25 dem nd@ down 15,495 MHz
T 1 2585837 GHz -9.59 dam nds 26,00 d8 T 1 2.585298 GHz -9.82 dam nds 26,00 da
T2 1 2600043 GHz -9.16 dBm q factor 182.8 T2 1 2.600792 GHz -9.64 dBm q factor 167.4
L Il J L -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A41-30f 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

m = m =
Ref Level 30.00 GBm  Offset 1250 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 200 kHz
e Att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.52 dBm Mi[1] 15.45 dBm
2 2.5892440 GHz - 2.5846880 GHz
ndB 26.00 dB , ndB 26.00 dB
e A A - Y L, o~
10 b prr M Py A\ 1B.661000000 MHz 0 = s , DA 1B.741000000 MHz
Iﬁ Q factar \ 138.7) ‘J Q factar 137.9
o 0 de:
0 i o :
i |
-20 ," - -20
) n A 0] fo i -
S0 ¥ = v
40 dBm
-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.569244 GHz 15.52 dbm ndB down 16,661 MHz ML 1 2.584688 GHz 15.45 dem ndB down 16,741 WHz
TL 1 2,583649 GHz -12.18 dém ndg 26.00 dB T 1 2,503649 GHz -11,10 dBm ndg 26,00 dB
T2 i 2602311 GHz -9.92 dém q factor 138.7 T2 i 2.602391 GHz -10.62 dém q factor 137.8
L JU J - L JU J -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

2 im =
Ref Level 30.00 GBm  Offset 12,50 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.83 dBm mi1] 17.40 dBm
2 9192100 GHZ] - 2.5947580 GHz
ndB 26.00 dB Ads 26.00 dB
g 5095 T T T Waras- e
wd e AT i AN 5.095000000 MHZ| 10 d P Pl b ¥, B r\\ 0.830000000 MHZ|
4‘ Q factor 508.7 J Q factor \ 264.0
\
o T 0 d8:
Ty \E}
10 df =10 di
N\
NVl —
W
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 2,591921 GHa 14.83 dém ndp down 5,095 MHz Ml 2.554758 GHz 17.40 dém ndp down 9,63 MHz
TL 1 2,590542 GHz -11,09 dém nds 26.00 d8 1 1 2,588025 GHz -8,71 dem nd8 26.00 d8
T2 i 2,595637 GHz -11.18 dém q factor 508.7 T2 i 2.587655 GHz -8.24 dém q factor 264.0
L Il ) o

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

L Il

trum 2 um 2
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 15.57 dBm Mi[1] 14.19 dem
2.5967160 GHZ] 2.5968360 GHZ]
2 M1 2
2 ndBy 26.00 dp| =@ ug:! 26.00 dp|
N P F e ATl s 14.745000000 MHz PV P - T 18.661000000 MHz
- i . Y
1od ’( = Qfactar 176.1 0 T w Y= factor Y *"\ 1390.2
o 0ds L
T4 ) !
10 ; 10 d T - -
/ \ /
7 <0 7
v, Il / Vhrn A e
. vy s
oo 20 dBmepenn AL o U
Ayt
-40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.596716 GHz 15.57 dém nd@ down 14,745 MHz [ 1 2.506836 GHz 1.19 dem nd@ down 18,661 MHz
T 1 2.585777 GHz -10.21 dam nds 26,00 d8 T 1 2583689 GHz -10.58 darm nds 26,00 d8
T2 1 2600522 GHz -10.36 dBm q factor 176.1 T2 1 2.602351 GHz -13.47 dBm q factor 139.2

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4l -4 0of 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 41

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

m - m -
Ref Level 30.00 GBm  Offset 12,50 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.50 dBm Mi[1] 15.11 dBm
103000 GHz 2.5967960 GHz
2 2
2 1 ndn 6.00 dB =@ ndn " 26.00 dB)
10 d £ Al o 5.245000000 MHz| 10 d RS TTN el anl (TR STy 9.710000000 MHz|
T 4944 I Q factar \ 267.4
o . 0 da / '\
i \ ] )
AT P i 3
7 -10
% Ji N
\ / \
-20 Y
AV - ;
P ~ PO A d =
- i SIS
-40 dBm
-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.59303 GHz 13.50 dbm ndB down 5,245 MHz ML 1 2.536796 GHz 15.11 dem ndB down 971 Mhz
TL 1 2,590393 GHz -12.44 dBm ndg 26.00 dB T 1 2.588105 GHz -10,95 dBm ndg 26.00 dB
T2 i 2,595637 GHz -12.48 dém q factor 484.4 T2 i 2.587815 GHz -10.56 dém q factor 267.4
L JU ] - L JU ] -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

- im =
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 13.92 dBm Mi[1] 14.83 dBém
. . 2.5947600 Gz - . 2.5098090 Gz
T nae 26.00 dB X nds 26.00 dB
o LT A - U e 14.655000000 MHz| o Al e Bu Al 19.221000000 MHz
10 I 4 3‘1&1::.- 1771 . -, S Rl \l 134.7
/
o 0 d8:
J \ . "
10 d - - -10 di 8 ¢
/ \ /
20 S 20 A
VAN T
X o n , AT | S
s -30 dBmyprf ¢ .
e o
-40 dBm:
50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.594768 GHz 13.92 dém nd@ down 14,655 MHz [ 2.589803 GHz 14.83 dem nd@ down 18,221 MHz
T 1 2,585747 GHz -12,04 darm nd8 26,00 d8 T 1 2,58337 GHz -11,15 dem nd8 26,00 d8
T2 1 2.600403 GHz -11.97 dbm q factor 177.1 T2 1 2.60258 GHz -11.28 dam q factor 134.7

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A41-50f 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 453 | 453 | 9.09 | 899 | 13.40  13.43 | 17.98 | 17.98
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 448 | 452 | 9.05 | 9.03 | 13.43 | 13.46 | 17.82 | 17.90
TEL : 886-3-327-3456 Page Number 1 A41 -6 0of 30

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m = m =
Ref Level 30.00 GBm  Offset 12,50 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.28 dBm mi1] 15.50 dBm
2 1 2
2 Y occ Bw =@ - occ Bw
PR e WAV . WA rmn o m
10 ¢ M B A 10 o ;
o 0 de: -
N \
5 /
10 d -10 di
7 . 7 N
-20 \ -20 Y o
-
A WA g oA
. i Ao \r W,
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2592211 GHz 16.28 dbm ML 1 2.531042 GHz 15.59 dem
TL 1 2,5907423 GHz 10.59 dBm Occ Bw 4.525474525 MHz T 1 2.5807522 GHz 10.17 dBm Occ Bw 4.525474525 MHz
T2 i 25952677 GHz 10.24 dém T2 i 2.5852777 GHz .25 dém

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

)|

2 im =
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 18.01 dBm [RETE] 18.83 dBm
. 2.5897230 GHZ] - 1 2.5947750 GHZ]
T P~ ~ocsew 9.090909091 MHZ] T 8.991008991 MHZ]
10 d —] - 10 df 1
/ \ / \
] - b 0 da 1 t
/ A\ ! 1
10 d -10 d - L
s ™ -
20 20 ,f 1 T
" g o Y W T v/
e e s N, v o N
danrd? e uem
-40 dBm -40 dBm
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,589723 GHz 18.01 dém [ 2.504778 GHz 18.83 dem
T 1 2,56884845 GHz 10.67 d8m 0cc Bw 9.090909091 MHz T 1 2,5855245 GHz 10,93 dem 0cc Bw £,991008991 MHz
T2 1 2,5075754 GHz 9.52 dbm T2 1 2.5075155 GHz 11.68 dom

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Il

trum 2 um 2
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.69 dBm mi1] 15.55 dBm
. it 2.5962670 GHZ] - 2.5941950 GHZ]
= . N (\; X% By 13.396603397 MHZ < ¥ oscBw - 13.4265 73427 MHZ
i et VI N A ™y e~y
10 ¢ f k . 10d ] e e T
o 0ds L
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20 \ Y z \
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CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.596267 GHz 16.69 dom [ 1 2.504198 GHz 15.55 dem
T 1 2.5862867 GHz 11.28 dam oce Bw 13.395603397 MHZ T 1 25852867 GHz 9.40 dBim oce Bw 13.426573427 MHZ
T2 1 2.5006833 GHz 9.11 dBm T2 1 2.5997133 GHz 10.81 dBm
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Report No. : FG102843-05B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

m = m =
Ref Level 30.00 GBm  Offset 1250 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 200 kHz
e Att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT  16.9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 14.38 dBm Mi[1] 14.67 dBm
2 2.5940390 GHz - 5990340 GHz
occ Bw . 17.982017982 MHz o oce 17.982017982 MHz
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CF 2,593 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.594039 GHz 14.38 dBm ML 2.539034 GHz 14.67 dem
TL 1 2,564009 GHz 10.38 dBm Occ Bw 17.982017982 MHz T 1 2.583969 GHz 10.65 dBm Occ Bw 17.982017982 MHz
T2 i 2601991 GHz 9.92 dem T2 i 2.601851 GHz 10.65 dém
L JU ] L JU ] -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

2 im =
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 15.6 dBm EEY 17.58 dBm
. ) 2.59213100 GHz - 2.5954180 GHZ]
- oce Bw +.475524476 MHz O Py 9.050949051 MHZ]
T e [ ey T i e
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60 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,592131 GHz 15.36 dém [ 1 2.505418 GHz 17.58 dem
T 1 2,5907722 GHz 9.61 d8m 0cc Bw 4475524476 MHZ T 1 2,5884845 GHz 9.65 dBm 0cc Bw 9.050949051 MHz
T2 1 2,5052478 GHz 8.05 dom T2 1 2.5075355 GHz 10.41 dbm
m 2 im 2
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 14.79 dBm Mi[1] 14.73 dBm
. 2.5953680 GHZ] - 2.59387590 GHZ]
13.426573427 MHz oce Bw 17.822177822 MHz
pr Y 12 1 2 L
10 d ¥ 10 df et Wi
o \‘ 0 da:
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| \
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CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.595368 GHz 14.79 dom [ 1 2.503879 GHz 14.73 dem
T 1 2.5863167 GHz 9.23 dam oce Bw 13.426573427 MHZ T 1 25840889 GHz 9.05 dBm oce Bw 17.822177822 MHZ
T2 1 2.5097433 GHz 7.97 dém T2 1 2.6019111 GHz 9.21 dBm
L JU ] L JU ] e
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LTE Band 41

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum T 2
Ref Level 30.00 GBm  Offset 12,50 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.73 dBm Mi[1] 15.00 dBm
2 B69D0 GHzZ - " 2.5964770 GHz
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=N AT T T - T T A e L
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Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2593869 GHz 14.73 dbm ML 1 2.536477 GHz 15.09 dem
TL 1 2,5907423 GHz 8.82 dom Occ Bw 4.515484515 MHz T 1 2,5885045 GHz 3,91 dBm Occ Bw 9.030969031 MHz
T2 i 25952577 GHz .26 dbm T2 i 2.575385 GHz .92 dém

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

Spectrum - im 2
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
le Att 30 dB SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT be At 30 dB SWT 18.9 ps @ VBW  1MHz Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.15 dBm mi1] 12.81 dem
. 2.58B0550 GHZ] - 2.5985140 GHZ]
- occ Bw 13.456543457 MHz - occ e 17.902097902 MHz
T -~ e e 1 o, .S 2
104 , T oy 104 i = v T
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- o o 7 -
nw e P,
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CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2588055 GHz 14.15 dom [ 1 2.508514 GHz 12.81 dém
T 1 2,5863167 GHz 7.66 darm 0cc Bw 13.456543457 MHz T 1 2,5840889 GHz 8,58 dBm 0cc Bw 17.902097902 MHZ
T2 1 2,5097732 GHz 8.89 dbm T2 1 2.601981 GHz .24 dbm
L JLU
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Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

(%]

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.50 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém  Offset 16.50 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PAES
20 d!ﬂﬁ'” SPURIOUS _LINE_ABS PABS I 20 dbiRE SPURIHUS LINE_ABS PASS
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Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 23.90 dém -6.10 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48979 GHz -31.11 dém -6.11d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69003 GHz -12.34 dBm -2.34 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49495 GHz -18.75 dém -5.75 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69117 GHz -17.58 dBm -7.58 dB
2.485 GHz 2.496 GHz 50.000 kHz 249600 GHz -16.06 dBm -3.06 dB 2,695 GHz 2,696 GHz 1,000 MHz 2,69524 GHz -29.45 dBm -16.45 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49635 GHz 23.77 dBm -6.23 d& 2.606 GHz 2.715 GHz 1,000 MHz 5.69671 GHz -31.99 dbm ~6.99 dB
Y
il ) ve N 1 2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

SGL Count 100/100

Ref Level 30.00 dBm

Offset 16.50 dB

Mode

Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém Offset 16.50 db

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dh!‘%‘” EPURIOUS INE_ABS PABS 20 dh’_‘LI‘P SPURIOUS _LINE _ABS PASS
10 dBm 10.4BQ,
0 dem dBm W
-10 dBm f \ 10 dem H
0 Aam i -20 dBm s |
SPURIOUS_LINE_ABS .-v"l ‘ \ ""‘M..\
-30 dem
-30 dém f | oy -
. |
40 dBm
a0 g el
-50 dBm
50 dBm
-60 dBm
-0 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy Power Abs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68600 GHz .98 dBm -21.02 dB
2.475 GHz 2.490 GHz 1.000 MHz 2:49049 GHz -31.12 dBm -6.12 d8 2.690 GHz 2.601 GHz 100,000 kHz 2.69001 GHz -19.27 dBm -9.27 d8
2.480 Gz 2.495 GHz 1.000 MHz 249500 GHz -19.34 dém -6.34 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69110 GHz -21.10 dBm -11.10 d&
2:495 GHz 2,496 GHa 50.000 kiz 249553 GHz -21.23 dbm -8.25 db 2.695 GHz 2,606 GHz 1.000 MHz 2.60517 GHz -32.55 dBm -19.55 dB
2.495 GHz 2.501 GHz 100,000 kHz 2.50040 GHz 8.71 dém -21.29 d > 856 GHz 2.71¢ Chs 1,000 Mz 3 65797 CHe ~34.04 cdbm .04 db
T
I J1 i
Date: 31.MAR.2022 23:52:18

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-10 of 30
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LTE Band 41/ 5MHz / 16QAM

ectrum =\ s um
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS {'\\ 20 th‘.‘P' 'PllHlﬁ IS_LINE_ABS PASS
10 dem 1 10dBm i
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40 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
ipurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 22.09 dém -7.91 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,49042 GHz -31.85 dBm -6.85 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69001 GHz -14.90 dBm -4.90 d8
2490 GHz 2.495 GHz 1.000 MHz 2.49486 GHz -18.36 dém -5.36 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69110 GHz -22.42 dBm -12.42 d&
2:495 GHz 2.496 GHz 50.000 kiz 249600 GHz -16.75 dm -3.75d8 2,695 GHz 2.696 GHz 1,000 MHz 2,69529 GHz -32.50 dBm -19.50 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49532 GHz 22.67 dem -6.33 dB .606 GHz 2.715 GHz 1.000 MHz 5.60802 GHz 33.60 dBm 560 dR
T
) v j [ >
Date: 31.MAR.2022 23:50:53 Date: 3 1:55:26
Spectru
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PABS 20 cblpe—bPurIOlS LINE ABS PASS
10 dem 10 dem
o dom [ 1 71
-10 dBm } \ -10 dBm
o0 dam I ll -20 dem
SPURIOUS_LINE_ABS J
-30 dBm: / -30 dém
40 dBm
0 dp o m
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8611 GHz 7.98 dbm -22.02 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49042 GHz -32.11 dém -7.11de 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -20.22 dBm -10.22 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49496 GHz -19.25 dém -6.25 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69104 GHz -21.49 dem -11.49 d&
2:495 GHz 2.496 GHz 50.000 kiz 249600 GHz -22.13 dém -9.13d8 2,695 GHz 2.696 GHz 1,000 MHz 2.69509 GHz -31.23 dBm -19.23 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,50011 GHz 9,01 dém -20.99 dB .606 GHz 2.715 GHz 1.000 MHz 5.65818 GH2 33.45 dBm 5 49dn
T
Il 1 P
Date: 31.MAR.2022 23:
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LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
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Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 20.93 dém -9.07 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49042 GHz -30.16 dém -5.16 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -13.91 dBm -3.91 dB
2.490 GHz 2.495 GHz 1.000 MHz 249495 GHz -18.72 dém -5.72.d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -19.51 dBm -0.51 dg
2:495 GHz 2.496 GHz 50.000 kiz 249600 GHz -17.26 dém -4.28 d8 2,695 GHz 2.696 GHz 1,000 MHz 2,69520 GHz -29.89 dBm -16.99 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49530 GHz 20.66 dem -9.14 d& .606 GHz 2.715 GHz 1.000 MHz 5.65800 GHz 31.65 dBm .65 dn
T
) v I [ >
Date: 31.MAR.2022 23:5B:06

Date: 3

Lowest Band Edge / Full RB Highest Band Edge / Full RB
[%] Spectrum

Spectru
Ref Level 30.00 dBm  Offset 16.50 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 16.50 dB Mode Auto Sweep
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Limit §heck PARS | SPURIGHE CHAEKARS_ PARS
20 gl _BPURIOUS | INE_ABS PABS 20 cblpe—bPurIOlS LINE ABS PASS
10 dBm- 10dBm
0 dBm dem I
-10 dBm J 10 dem i

SPURIOUS_LINE_ABS |

[
30 dem -30 dém w WM o

/

L 40 dBm Pt
_an dp,
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
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Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.6B8576 GHz 7.03 dbm -22.97 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49048 GHz -34.02 dém -9.02 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -20.78 dBm -10.78 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49487 GHz -23.92 d&m -10.92 dé 2,691 GHz 2.605 GHz 1,000 MHz 2.69114 GHz -23.69 dbm -13.69 d&
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -24.04 dBm -11.04 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69510 GHz 231.13 dBm Z13.13 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49998 GHz 7.22 dBm -22.78 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69669 GHz ~34.12 dBm .12 dB
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) i )
Date: 31.MAR.2022 23:5B:59
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LTE Band 41 / 5MHz / 256QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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2.475 GHz 2.490 GHz 1.000 MHz 248923 GHz -31.57 dBm -6.57 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69000 GHz -15.26 dBm -5.26 dB
2490 GHz 2.495 GHz 1.000 MHz 249491 GHz -21.39 dém -6.39 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69104 GHz -20.11 dBm -10.11 d&
2:495 GHz 2.496 GHz 50.000 kiz 249595 GHz -18.97 dém -5.57.d8 2,695 GHz 2.696 GHz 1,000 MHz 2,69522 GHz -31.00 dBm -18.00 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49533 GHz 21.21 dem -8.79 d& .606 GHz 2.715 GHz 1.000 MHz 5.65805 GHz 32.33 dBm 733 4R
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) v j [ >
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2.475 GHz 2.490 GHz 1.000 MHz 2.49048 GHz -33.11 dém -8.11 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -19.28 dBm -9.28 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49498 GHz -23.90 dém -10.90 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -23.52 dBm -13.52 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -24.63 dBm -11.63 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69504 GHz 231,22 dBm 18,32 db
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LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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2.475 GHz 2.490 GHz 1.000 MHz 2.49028 GHz -30.45 dém -5.45 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -15.79 dBm -5.79 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49498 GHz -19.45 dém -6.45 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69121 GHz -19.90 dém -9.90 dB
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Highest Band Edge / Full RB
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